
tpomag.com
FEBRUARY 2015

RESIDENTS HELPED DESIGN THE WATER  
TREATMENT SYSTEM IN YORKTON, SASKATCHEWAN
PAGE 28

Bottom Up
From the

How We Do It: 
Cutting power bills 

with a hydroturbine
PAGE 26

In My Words: 
Prepping for exam success

PAGE 50

Technology Deep Dive: 
A meter built for spot sampling

PAGE 48

Feb. 23-26, 2015 | Indianapolis, Ind.
Entertainment Preview:

PAGE 52

Michael Buchholzer
Director of Environmental Services

Yorkton, Saskatchewan





Screw Pumps
 Open Screw Pumps
 Enclosed Screw Pumps

Replacing and upgrading your existing internal lift-type pumps is easier than you think. 
Lakeside’s Type C Screw Pumps offer the ideal and cost-effective “drop in” replacement 
for other, less reliable designs. So if you’re serious about replacing and upgrading, we make 
[...]
Commission has been installing variable-frequency drives, 
high-efficiency pumps, lighting upgrades and other conservation 
measures. The new 19,000-square-foot administration building  
at the Field’s Point Wastewater Treatment Facility is certified to 
LEED Silver standards. 

“The building has 2,400 square feet of green roofs, low-e 
glazing on the windows and graywater systems,” says Jamie 
Samons, public affairs manager. “It was built with recycled 
materials.” It has won several awards, including one for sustain-
able design for KITE Architects.

Plant effluent is reclaimed for irrigating the landscaping, 
which features drought-resistant native plants. The building also 
hosts a stormwater education center surrounded by rain gardens. 
A new laboratory building at Field’s Point, scheduled to open in 
2015, is also designed to LEED Silver standards.

Being near an airport glide path 
held up the wind project for about 
18 months. The Federal Aviation 
Administration finally allowed 365-
foot towers after first ruling they 
could be no more than 265 feet high. 
Lower towers would have doomed 
the project; wind speeds at 265 feet 
would have been inadequate.

Sales, Rentals,  
& Leasing Options

Mobile Belt Filter Press with
Operator Room

Dewatering Solutions for
Bio Solids, Sludge & Slurries

Do It Once!
Do It Bright!

BOOTHS

4223, 4224

Phone: 269-793-7183  Fax: 269-793-4022
127 N. Water St., Hopkins, MI 49328

www.brightbeltpress.com

Three large wind turbines are helping to power the Field’s Point 
Wastewater Treatment Facility, saving money and reducing carbon 
dioxide emissions. The $14 million project will save more than $1 

million per year out of the plant’s $2.5 million electric bill.
Owned by the Narragansett Bay Commission (NBC), the team at Field’s 

Point in Providence, R.I., began studying the feasibility of wind power in 
2006 with a $35,000 grant from the U.S. EPA and $25,000 from the state 
Office of Energy Resources.

 
A QUICK PAYOFF

The three 1.5 MW turbines went online in October 2012 at reduced capac-
ity while some issues with connecting to the electrical utility grid were solved. 
Even with several months operating at 40 to 80 percent capacity, the turbines 
met NBC’s minimum goal. “Over the first year they provided about 42 per-
cent of our electrical needs,” says Jamie Samons, public affairs manager. “We 
had determined it would be a win if we hit 40 percent.”

The turbines achieved full capacity in February 2014. In the first five 
months they produced 54 percent of the plant’s energy. Winds do drop in 

summer, so the annual production is expected to be about 45 percent, or some 
7 million kWh per year.

While saving money, the turbines will reduce carbon dioxide emissions 
by 3,000 tons per year by displacing fossil fuels to the power plant, the state’s 
fifth largest electricity user. The plant provides secondary treatment for up 
to 77 mgd (average 55 mgd).

 
PATIENCE REQUIRED

“It was about six years from the time we started the wind studies until 
the turbines were operational,” says Samons. “It does take a while.” The ini-
tial 18-month study looked at wind data, environmental impacts and eco-
nomics. It determined that the site had enough wind resources to support 
three 1.5 MW turbines.

The original plan called for turbines 400 feet tall to the edge of the blades. 
However, the Federal Aviation Administration objected because the plant 
sits along the edge of the glide path to the T.F. Green Airport, the state’s larg-
est. The FAA originally set a height limit of 265 feet.

SUSTAINABLE
OPERATIONS

Three 1.5 MW wind turbines at the 
Field’s Point Wastewater Treatment 
Facility will cut about $1 million  
off the plant’s annual $2.5 million 
electric bill.

Making Wind Affordable
THE FIELD’S POINT WASTEWATER TREATMENT FACILITY EXPECTS TO SAVE MORE THAN  
$1 MILLION PER YEAR THROUGH A WIND ENERGY PROJECT FUNDED BY LOW-INTEREST LOANS

By Doug Day

‘‘It was about six years from the time we 

started the wind studies until the turbines 

were operational. It does take a while.”
JAMIE SAMONS

The 150-foot blades from North Dakota power Chinese-made turbines and 
sit atop 210-foot towers made in Tennessee. The turbines begin generating 
power at wind speeds of just 6 mph and can operate in winds up to 50 mph.

FREE INFO – SEE ADVERTISER INDEX



38     TREATMENT PLANT OPERATOR

WHEN JOE BATES BECAME SUPERINTENDENT OF 
the Yellow Springs (Ohio) Water Reclamation Facility eight years ago, he 
knew he had a lot of work to do. And he knew it couldn’t be done for free.

“There was a lot of deferred maintenance here,” he recalls.  “The atti-
tude was, ‘If you can rig up something to keep it running, do it. But don’t 
spend any money.’ They were penny pinching.

“The village had signed an agreement with the EPA to upgrade treat-
ment, and we were going to have to spend money to get the plant up to speed.  
But I also knew there were no funds for construction.”

That’s when he put his ingenuity to work and helped the community, 
located about 15 miles east of Dayton and home to Antioch College, secure 
$750,000 through the American Recovery and Reinvestment Act of 2009 
(federal stimulus) and nearly $1.13 million in grants from the Ohio Public 
Works Commission.

He also persuaded city fathers to reserve some of the village’s borrowing 
capacity for wastewater treatment plant improvements. “Yellow Springs is a 
tourist attraction, so a lot of our money normally goes into roads and other 
civic improvements,” Bates says.

The investment totaled $3 million, and because of it the plant is much 
improved, color coded with Bates’ creative building painting scheme. The 
facility has also been recognized multiple times for safety.

 
FLOW THROUGH

The treatment facility employs a biological phosphorus removal system 
and disinfection to create high-quality effluent that flows to Yellow Springs 
Creek and eventually to the Little Miami River, part of the National Scenic 
Rivers network. Design flow is 0.6 mgd.

At the top of the plant, a 6 mm Headworks International bar screen 
removes rags and debris ahead of a vortex grit removal system, supplied by 
WesTech Engineering (WEMCO grit pumps supplied by Weir Specialty Pumps).  

Wastewater then passes through a Parshall flume to the biological sys-
tem, configured for phosphorus removal.

wastewater: PLANT
top performer

Challenges
Met THE YELLOW SPRINGS TEAM FINDS THE FUNDS AND MAKES 

THE IMPROVEMENTS TO PRODUCE QUALITY EFFLUENT, MEET 
STRICT PHOSPHORUS LIMITS AND HANDLE PEAK FLOWS

STORY: Jim Force
PHOTOGRAPHY: Amy Voigt

Yellow Springs (Ohio) Water Reclamation Facility
BUILT: | 1964 (upgrade in 1988 and 2012)
POPULATION SERVED: | 3,500
SERVICE AREA: | Village of Yellow Springs (2.02 square miles)
FLOWS: | 0.6 mgd design, 0.422 mgd average
TREATMENT PROCESS: | Activated sludge with biological 
 phosphorus removal
TREATMENT LEVEL: | Secondary
RECEIVING WATER: | Yellow Springs Creek
BIOSOLIDS: | Anaerobic digestion, land application 
ANNUAL BUDGET: | $373,000 (operations)
WEBSITE: | www.yso.com
GPS COORDINATES: | Latitude: 39°48’29.62” N; longitude: 83°53’14.44” W

Buildings at the Yellow Springs facility 
are brightly painted and color-coded.

Joe Bates, water and wastewater superintendent, 
shown near the plant’s aeration basin.

‘‘We have to meet a phosphorus requirement of 1.0 mg/L 

during the summer months. In winter, we sample and 

test but don’t have a requirement that we must meet.”
JOE BATES



WHEN JOE BATES BECAME SUPERINTENDENT OF 
the Yellow Springs (Ohio) Water Reclamation Facility eight years ago, he 
knew he had a lot of work to do. And he knew it couldn’t be done for free.

“There was a lot of deferred maintenance here,” he recalls.  “The atti-
tude was, ‘If you can rig up something to keep it running, do it. But don’t 
spend any money.’ They were penny pinching.

“The village had signed an agreement with the EPA to upgrade treat-
ment, and we were going to have to spend money to get the plant up to speed.  
But I also knew there were no funds for construction.”

That’s when he put his ingenuity to work and helped the community, 
located about 15 miles east of Dayton and home to Antioch College, secure 
$750,000 through the American Recovery and Reinvestment Act of 2009 
(federal stimulus) and nearly $1.13 million in grants from the Ohio Public 
Works Commission.

He also persuaded city fathers to reserve some of the village’s borrowing 
capacity for wastewater treatment plant improvements. “Yellow Springs is a 
tourist attraction, so a lot of our money normally goes into roads and other 
civic improvements,” Bates says.

The investment totaled $3 million, and because of it the plant is much 
improved, color coded with Bates’ creative building painting scheme. The 
facility has also been recognized multiple times for safety.

 
FLOW THROUGH

The treatment facility employs a biological phosphorus removal system 
and disinfection to create high-quality effluent that flows to Yellow Springs 
Creek and eventually to the Little Miami River, part of the National Scenic 
Rivers network. Design flow is 0.6 mgd.

At the top of the plant, a 6 mm Headworks International bar screen 
removes rags and debris ahead of a vortex grit removal system, supplied by 
WesTech Engineering (WEMCO grit pumps supplied by Weir Specialty Pumps).  

Wastewater then passes through a Parshall flume to the biological sys-
tem, configured for phosphorus removal.

wastewater: PLANT
top performer

Challenges
Met THE YELLOW SPRINGS TEAM FINDS THE FUNDS AND MAKES 

THE IMPROVEMENTS TO PRODUCE QUALITY EFFLUENT, MEET 
STRICT PHOSPHORUS LIMITS AND HANDLE PEAK FLOWS

STORY: Jim Force
PHOTOGRAPHY: Amy Voigt

Yellow Springs (Ohio) Water Reclamation Facility
BUILT: | 1964 (upgrade in 1988 and 2012)
POPULATION SERVED: | 3,500
SERVICE AREA: | Village of Yellow Springs (2.02 square miles)
FLOWS: | 0.6 mgd design, 0.422 mgd average
TREATMENT PROCESS: | Activated sludge with biological 
 phosphorus removal
TREATMENT LEVEL: | Secondary
RECEIVING WATER: | Yellow Springs Creek
BIOSOLIDS: | Anaerobic digestion, land application 
ANNUAL BUDGET: | $373,000 (operations)
WEBSITE: | www.yso.com
GPS COORDINATES: | Latitude: 39°48’29.62” N; longitude: 83°53’14.44” W

Buildings at the Yellow Springs facility 
are brightly painted and color-coded.

Joe Bates, water and wastewater superintendent, 
shown near the plant’s aeration basin.

‘‘We have to meet a phosphorus requirement of 1.0 mg/L 

during the summer months. In winter, we sample and 

test but don’t have a requirement that we must meet.”
JOE BATES



40     TREATMENT PLANT OPERATOR

“We have to meet a phosphorus requirement of 1.0 mg/L during the 
summer months,” Bates says. “In winter, we sample and test but don’t have 
a requirement that we must meet.” The bio-P process consists of nine tanks 
that make up five stages of treatment.

In the first stage, return activated sludge combines with raw influent. 
That is followed by three covered anaerobic stages. An open aerobic zone 
concludes the series. Submersible mixers (WILO USA) blend contents in the 
anaerobic stages. The aerated stage employs submersible mixers (also WILO) 
and fine-bubble aeration (three Hoffman & Lamson blowers, WYSS Flex-A-
Tube diffusers from Parkson Corp.). Control of the air supply is based on 
oxidation reduction potential.

“If we can maintain a consistent mixed liquor, that gives us the most con-
sistent treatment when it comes to phosphorus removal,” says Bates. “That’s 
our biggest challenge. We don’t like to use ferric chloride to aid phosphorus 
removal because it’s expensive and the plant can get addicted to it. It’s really 
just a last resort to meet permit if we have to use it.”

A series of gates enables his staff to manipulate flow, especially to pro-
tect the process during high flows that result from significant inflow and 
infiltration in the collections system. “We can direct flows to the second stage 
or bypass the second stage and go directly to aeration when we have a highly 

Yellow Springs Water Reclamation Facility
PERMIT AND PERFORMANCE (2013 averages)

 INFLUENT EFFLUENT PERMIT

BOD 145 mg/L 2.29 mg/L 10 mg/L

TSS 129 mg/L 0.895 mg/L (BDL*) 12 mg/L

Phosphorus 3.62 mg/L 0.895 mg/L 1 mg/L (summer only)

Ammonia 29 mg/L 0.18 mg/L (BDL*) 0.7 mg/L

* Below detection limits

The Yellow Springs plant went through 
a significant upgrade to achieve the 
excellent treatment it now delivers.

The team at the Yellow Springs Water Reclamation Facility includes, from left, 
Richard Stockton, water and wastewater operator I; Joe Bates, water and 
wastewater superintendent; and Brad Ault, water and wastewater operator II .

diluted storm flow in the latter stages 
of a rain event,” says Bates.

Two 50-foot-diameter, 20-foot-
deep Envirex circular clarifiers 
(Evoqua Water Technologies) accept 
the treated water, which is then dis-
infected with chlorine gas, dechlo-
rinated with sodium thiosulfate and 
discharged. Bates likes the way the 
plant operates and has eff luent 
numbers to back him up: TSS, BOD 
and ammonia are regularly below 
detectable limits. But it wasn’t always 
this way.

 
WORKING BETTER

Bates ticks off a list of improve-
ments that were necessary to bring 
the plant to its current level of excel-
lence, starting right up front. “The 
headworks were in the cheapest build-
ing I’ve ever seen, with just enough 
heat in it to keep things from freez-
ing,” Bates says.

The bar screen and grit removal 
system were essentially exposed to 
the atmosphere, suffered regular 
breakdowns and were near the end 
of their useful life, he reports. “Plus, 
the grit removal system was not com-
patible with phosphorus removal. It 
was aerated, and phosphorus removal 
requires anaerobic conditions as 
much as possible.” Bates oversaw the 
construction of a modern concrete 
block building with enough heat and 
controls to house the new bar screen 
and cyclonic grit removal and classifier apparatus.

Another problem was I&I. Bates recalls one day when the plant flow sur-
passed 6.5 mgd because of stormwater. Anything above 2 mgd was simply 
bypassed directly to chlorination, sending diluted, chlorinated sewage to the 
creek. That, along with the need for phosphorus removal, drove new permit 
requirements.

An equalization basin has been the answer. “During high flows we can 
divert up to 2.5 million gallons to the EQ tank for storage,” says Bates. “The 
plant can handle 4 mgd.” The EQ tank capacity is based on the 6.5 mgd spike 
recorded a few years back. “We looked at the highest number we could push 
through,” says Bates.

Yellow Springs is paying attention to the weaknesses in the collections sys-
tem, although Bates and his department are not responsible for that. The vil-
lage is addressing the issues by elevating manholes, conducting smoke tests 
and disconnecting downspouts and sumps from the sanitary sewer system.

 
OUT WITH PHOSPHORUS

The bio-P system takes the place of an old conventional activated sludge 
treatment train, and the clarifiers have been modified. “We love these clarifiers 
because of their depth,” says Bates. “But they shared a single withdrawal line 
for the return activated sludge.” The plant team added a second parallel line 
to enable more precise control of the sludge blanket in each clarifier.

“Less than a foot deep works best for us with biological phosphorus 
removal,” Bates says. “There’s no release of phosphorus below the blanket.” 
A set of new baffles in the clarifiers has improved overflow water clarity.

Changes continue, and they include a new building to contain chemicals 
and a switch from sodium bisulfite to less-corrosive sodium thiosulfate for 

disinfection. “The bisulfite caused a lot of corrosion,” says Bates. “We lost a 
heater that corroded above the bisulfite storage area.”

The biosolids area has a new 30-square-foot cake storage pad, and oper-
ators have begun using polymer and geotextile bags (US Fabrics) to dewater 
solids, especially in winter. The anaerobically digested solids slurry is pumped 

ALLIANCE WITH YSI
It’s unusual for a community as small as Yellow Springs to be 

the site of a major wastewater treatment equipment supplier, but 
that’s the case here, and the community’s water reclamation 
facility enjoys unique benefits as a result.

“YSI, a major instrumentation company, was founded by two 
graduates of Antioch College and its headquarters is still here,” 
says Joe Bates, water and wastewater superintendent.  “We use 
several of their instruments and they use us to test out new 
products in a real wastewater environment. It has been a great 
relationship.”

Rob Smith, YSI wastewater applications engineer, agrees. 
“We’re running tests on our new P700 phosphate analyzer at the 
plant,” Smith says. “They have a phosphorus limit and do 
biological phosphorus removal. They need to better understand 
the dynamics of the process and avoid the use of expensive ferric 
chloride if they can. Right away, they can see the effects of 
tweaking the process with the analyzer.

“It’s a healthy two-way relationship. Basically, we get a chance 
to get real online data and the plant team gets to see how online 
data can make operation better. For a small plant, they have a 
diverse process. Joe and his staff have been very cooperative. 
They’re very much interested in technology and using it to 
improve their operation.”

Bates uses tools including this  
YSI IQ SensorNet 2020 XT to 
monitor water quality.



tpomag.com    February 2015   41

“We have to meet a phosphorus requirement of 1.0 mg/L during the 
summer months,” Bates says. “In winter, we sample and test but don’t have 
a requirement that we must meet.” The bio-P process consists of nine tanks 
that make up five stages of treatment.

In the first stage, return activated sludge combines with raw influent. 
That is followed by three covered anaerobic stages. An open aerobic zone 
concludes the series. Submersible mixers (WILO USA) blend contents in the 
anaerobic stages. The aerated stage employs submersible mixers (also WILO) 
and fine-bubble aeration (three Hoffman & Lamson blowers, WYSS Flex-A-
Tube diffusers from Parkson Corp.). Control of the air supply is based on 
oxidation reduction potential.

“If we can maintain a consistent mixed liquor, that gives us the most con-
sistent treatment when it comes to phosphorus removal,” says Bates. “That’s 
our biggest challenge. We don’t like to use ferric chloride to aid phosphorus 
removal because it’s expensive and the plant can get addicted to it. It’s really 
just a last resort to meet permit if we have to use it.”

A series of gates enables his staff to manipulate flow, especially to pro-
tect the process during high flows that result from significant inflow and 
infiltration in the collections system. “We can direct flows to the second stage 
or bypass the second stage and go directly to aeration when we have a highly 

Yellow Springs Water Reclamation Facility
PERMIT AND PERFORMANCE (2013 averages)

 INFLUENT EFFLUENT PERMIT

BOD 145 mg/L 2.29 mg/L 10 mg/L

TSS 129 mg/L 0.895 mg/L (BDL*) 12 mg/L

Phosphorus 3.62 mg/L 0.895 mg/L 1 mg/L (summer only)

Ammonia 29 mg/L 0.18 mg/L (BDL*) 0.7 mg/L

* Below detection limits

The Yellow Springs plant went through 
a significant upgrade to achieve the 
excellent treatment it now delivers.

The team at the Yellow Springs Water Reclamation Facility includes, from left, 
Richard Stockton, water and wastewater operator I; Joe Bates, water and 
wastewater superintendent; and Brad Ault, water and wastewater operator II .

diluted storm flow in the latter stages 
of a rain event,” says Bates.

Two 50-foot-diameter, 20-foot-
deep Envirex circular clarifiers 
(Evoqua Water Technologies) accept 
the treated water, which is then dis-
infected with chlorine gas, dechlo-
rinated with sodium thiosulfate and 
discharged. Bates likes the way the 
plant operates and has eff luent 
numbers to back him up: TSS, BOD 
and ammonia are regularly below 
detectable limits. But it wasn’t always 
this way.

 
WORKING BETTER

Bates ticks off a list of improve-
ments that were necessary to bring 
the plant to its current level of excel-
lence, starting right up front. “The 
headworks were in the cheapest build-
ing I’ve ever seen, with just enough 
heat in it to keep things from freez-
ing,” Bates says.

The bar screen and grit removal 
system were essentially exposed to 
the atmosphere, suffered regular 
breakdowns and were near the end 
of their useful life, he reports. “Plus, 
the grit removal system was not com-
patible with phosphorus removal. It 
was aerated, and phosphorus removal 
requires anaerobic conditions as 
much as possible.” Bates oversaw the 
construction of a modern concrete 
block building with enough heat and 
controls to house the new bar screen 
and cyclonic grit removal and classifier apparatus.

Another problem was I&I. Bates recalls one day when the plant flow sur-
passed 6.5 mgd because of stormwater. Anything above 2 mgd was simply 
bypassed directly to chlorination, sending diluted, chlorinated sewage to the 
creek. That, along with the need for phosphorus removal, drove new permit 
requirements.

An equalization basin has been the answer. “During high flows we can 
divert up to 2.5 million gallons to the EQ tank for storage,” says Bates. “The 
plant can handle 4 mgd.” The EQ tank capacity is based on the 6.5 mgd spike 
recorded a few years back. “We looked at the highest number we could push 
through,” says Bates.

Yellow Springs is paying attention to the weaknesses in the collections sys-
tem, although Bates and his department are not responsible for that. The vil-
lage is addressing the issues by elevating manholes, conducting smoke tests 
and disconnecting downspouts and sumps from the sanitary sewer system.

 
OUT WITH PHOSPHORUS

The bio-P system takes the place of an old conventional activated sludge 
treatment train, and the clarifiers have been modified. “We love these clarifiers 
because of their depth,” says Bates. “But they shared a single withdrawal line 
for the return activated sludge.” The plant team added a second parallel line 
to enable more precise control of the sludge blanket in each clarifier.

“Less than a foot deep works best for us with biological phosphorus 
removal,” Bates says. “There’s no release of phosphorus below the blanket.” 
A set of new baffles in the clarifiers has improved overflow water clarity.

Changes continue, and they include a new building to contain chemicals 
and a switch from sodium bisulfite to less-corrosive sodium thiosulfate for 

disinfection. “The bisulfite caused a lot of corrosion,” says Bates. “We lost a 
heater that corroded above the bisulfite storage area.”

The biosolids area has a new 30-square-foot cake storage pad, and oper-
ators have begun using polymer and geotextile bags (US Fabrics) to dewater 
solids, especially in winter. The anaerobically digested solids slurry is pumped 

ALLIANCE WITH YSI
It’s unusual for a community as small as Yellow Springs to be 

the site of a major wastewater treatment equipment supplier, but 
that’s the case here, and the community’s water reclamation 
facility enjoys unique benefits as a result.

“YSI, a major instrumentation company, was founded by two 
graduates of Antioch College and its headquarters is still here,” 
says Joe Bates, water and wastewater superintendent.  “We use 
several of their instruments and they use us to test out new 
products in a real wastewater environment. It has been a great 
relationship.”

Rob Smith, YSI wastewater applications engineer, agrees. 
“We’re running tests on our new P700 phosphate analyzer at the 
plant,” Smith says. “They have a phosphorus limit and do 
biological phosphorus removal. They need to better understand 
the dynamics of the process and avoid the use of expensive ferric 
chloride if they can. Right away, they can see the effects of 
tweaking the process with the analyzer.

“It’s a healthy two-way relationship. Basically, we get a chance 
to get real online data and the plant team gets to see how online 
data can make operation better. For a small plant, they have a 
diverse process. Joe and his staff have been very cooperative. 
They’re very much interested in technology and using it to 
improve their operation.”

Bates uses tools including this  
YSI IQ SensorNet 2020 XT to 
monitor water quality.



42     TREATMENT PLANT OPERATOR

into the bags through an injector hose and clear water is filtered out. The 
cake is stored on the pad until area farm fields are ready for application.

“We use a trailer-mounted belt press dewatering service every four to six 
months, but the bags require very little up-front expense and give us flexi-
bility in dewatering,” says Bates. “The operators say they like using them, 
and they give us extra storage capacity in the digesters.”

They also save money. Bates calculates that the bags save $2,500 to $3,000 
per batch over the cost of the mobile press.

 
HANDLING SIDESTREAMS

Sidestream treatment is another upgrade. “The filtrate off the belt press 
and the supernatant off the digesters contain high concentrations of phospho-
rus, and they must be treated chemically for phosphorus removal,” says Bates.

The plant maintains two sidestream tanks and fills one tank at a time 
when the mobile belt press unit is operating. “Then we take a sample and 
determine the phosphorus concentration,” says Bates. “We use ferric chlo-
ride and aerate and settle the contents before we pump the water back into 
the plant. That way the recycle doesn’t affect the biological process. Having 
two tanks gives us the cushion to keep the belt press operation running.”

While attending to the deficiencies with the old plant, Bates and Brad 
Ault and Richard Stockton, licensed water and wastewater operators, have 
found time to rack up an impressive safety record. For each of the past 10 
years the plant has received an Ohio safety certificate, and in 2010 it won the 

Ohio Safety Award for plants with up to nine employees. In 2013 Yellow 
Springs won the Water Environment Federation’s George Burke Safety Award 
for Ohio. 

And then there’s the WEF Operator Ingenuity Award for the plant color 
scheme. “Yellow Springs is a very artsy town, very colorful,” says Bates. “So 
we decided to paint our buildings different colors.” The more dangerous 
buildings like gas storage are orange, headworks is red, the administration 
building is yellow, and the RAS pump room is lavender. A new effluent shed 
will be green, “to show that we’re a lot greener than before.”

People like the colors: “It makes the plant a lot more cheerful than what 
people might have perceived it to be like.”   

Evoqua Water 
Technologies, LLC
www.evoqua.com
 
Headworks International
877/647-6667
www.headworksintl.com
 
Hoffman & Lamson, 
Gardner Denver Products
866/238-6393
www.hoffmanandlamson.com
(See ad page 65)
 
InsiteIG
985/639-0006
www.insiteig.com
 
Parkson Corporation
888/727-5766
www.parkson.com

 featured   products from:
US Fabrics, Inc.
513/271-6000
www.usfabricsinc.com
 
Weir Specialty Pumps (WEMCO)
801/359-8731
www.weirpowerindustrial.com
 
WesTech Engineering, Inc.
801/265-1000
www.westech-inc.com
 
WILO USA LLC
866/945-6872
www.wilo-usa.com
 
YSI, a Xylem brand
800/765-4974
www.ysi.com
(See ad page 4)
 

Operator Richard Stockton uses a suspended solids analyzer (InsiteIG ).

‘‘We use a trailer-mounted belt press  

dewatering service every four to six months, 

but the bags require very little up-front expense 

and give us flexibility in dewatering.”
JOE BATES

Operator10® Wastewater

Operator10® Water

Antero™ Maintenance

Synexus™ Pretreatment

Data management software solutions.
Personal technical support.

20 years of proven customer satisfaction.

www.allmaxsoftware.com
800-670-1867

FREE INFO – SEE ADVERTISER INDEX



tpomag.com    February 2015   43